VEVOR'

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate www.vevor.com/support

ARCHED PERGOLA
USER MANUAL

MODEL:L10FT*"W10FT /L12FT*W10FT

We continue to be committed to provide you tools with competitive price.
"Save Half", "Half Price" or any other similar expressions used by us only
represents an estimate of savings you might benefit from buying certain tools
with us compared to the major top brands and does not necessarily mean to cover
all categories of tools offered by us. You are kindly reminded to verify carefully
when you are placing an order with us if you are actually Saving
Half in comparison with the top major brands.


https://www.vevor.com/support

®
VEVOR®  icirencon

TOUGH TOOLS, HALF PRICE

MODEL:L10FT*"W10FT /L12FT*W10FT

NEED HELP? CONTACT US!
Have product questions? Need technical support? Please feel free to

contact us:
Technical Support and E-Warranty Certificate www.vevor.com/support

This is the original instruction, please read all manual instructions carefully
before operating. VEVOR reserves a clear interpretation of our user
manual. The appearance of the product shall be subject to the product you
received. Please forgive us that we won't inform you again if there are any
technology or software updates on our product.

1



SAFETY INSTRUCTIONS

WARNING:
Read this material before using this product. Failure to do so can
result in serious injury.

Assembly precautions

1.

Assemble only according to these instructions. Improper assembly can
create hazards.

Wear ANSI-approved safety goggles and heavy-duty work gloves
during assembly.

Keep the assembly area clean and well-lit.

Keep bystanders out of the area during assembly.

Do not assembile if tired or when under the influence of alcohol, drugs
or medication.

The product capabilities apply to properly and completely assembled
products only.

Assemble on a flat, level, hard and smooth surface capable of safely
supporting the Arched pergola.

For additional information regarding the parts listed in the following
pages, please refer to the Assembly Diagram of this manual. Unwrap
and separate all parts in a clean work area.

Use precautions

1.
2.

5.

6.

DO NOT SIT OR STAND ON THIS ITEM.

The roof is made of cloth and has a limited load-bearing capacity.
When it snows, store the tarpaulin to prevent it from collapsing from
being crushed by the snow..

Do not exceed specified weight capacities.

Use only on a flat, level, hard, and smooth surface that can safely
support a fully Arched pergola.

Use as intended only.

Inspect before every use; do not use if parts are loose or damaged.

SAVE THIS MANUAL



PARTS LIST

/

Ax2 (Crossbar)

\

Bx2 (Crossbar)

/

Cx5 (Crossbar)

\

Dx5 (Crossbar)

/

Ex2 (Top bar)

\

Fx2 (Top bar)

Gx9 (Internal connector)

«

Hx4 (Base)

|

Ix4 (Reinforcement rod)

H

Jx4 (Reinforcement rod)

K1x2 K2x2 (Upper column)

Lx4 (Lower column)

—

Mx2 (Round tube)

—

Nx2 (Round tube)




P

Ox4 (Round tube)

Px1 (Tarpaulin)

&

Q1x2 Q2x2 (Sliding plastic parts)

Rx4 (Sliding plug)

Sx4 (Plastic sleeve)

Tx4 (Sliding plug)

A i

Ux62+1 (Screw M6*16mm)

\

Vx8 (Ground nails)

LN

Wx32+1 (Screw M6*30mm)

A

Xx34+1 (Screw M6*60mm)

=

Yx8 (Expansion screws)

Zx4 (Sandbag)







ASSEMBLY STEP

~— ‘\ﬁ‘

Ex2 (Top bar) Fx2 (Top bar) Gx2 (Internal connector)

S

Ux12 (Screw M6*16mm)

-

Install the top bar(x2).




\

Ax2 (Crossbar)

Bx2 (Crossbar)

Gx2 (Internal connector)

T

Ux10 (Screw M6*16mm)

Install the crossbar(x2).




Cx5 (Crossbar)

\

Dx5 (Crosshar)

o

Gx5 (Internal connector)

Install the crossbar(x5).

i

Ux30 (Screw M6*16mm)




= e SR

Ix4 (Reinforcement rod) Kx4 (Upper column) Wx8 (Screw M6*30mm)

AN

Install the crossbar onto the Upper column(x2).

9




S AR

XX16 (Screw M6*60mm)

I}

Install the Top bar onto the Upper column(x2).

10




ﬁ

Jx4 (Reinforcement rod)

A i

Wx8 (Screw M6*30mm)

Install Reinforcement rod(x4).

11




i

Xx12 (Screw M6*60mm)

Install the Crossbar to the rack(x5).




Lx4 (Lower column) Sx4 (Plastic sleeve) Wx16 (Screw M6*30mm)

r~

P

K1
K2
L
. S I

Install the Lower column to the rack (x4).

13




Mx2 (Round tube)

—————

Nx2 (Round tube)

Q1x2 Q2x2 (Sliding plastic parts)

——

Ox4 (Round tube)

Px1 (Tarpaulin)

Mount the Tarpaulin to the rack.

Q1/Q2




A0

Rx4 (Sliding plug)

Tx4 (Sliding plug)

Xx8 (Screw M6*60mm)

{

@)

Install the Round tube on the rack.




Wi

Hx4 (Base) Ux8 (Screw M6*16mm)

Install the base(H) on the rack.




Installation method A: Expansion screw is suitable for
installation on cement floor.

H

Installation method B: Ground nails are suitable for installation
on grass and soft land

NOTE: Please make sure to secure the Arched
pergola to the ground to prevent it from being

blown away by the wind.

17




PRODUCT PARAMETER

Model L10ft*W10ft
Colour Frame:Black ; Tarpaulin:Brown
. L10*W10*H8ft
Product Size
(L3048*W3048*H2438mm)

Model L20ft*W10ft
Colour Frame:Black ; Tarpaulin:Brown
. L10*W10*H8ft
Product Size
(L3650*W3048*H2438mm)

Manufacturer:Shanghaimuxinmuyeyouxiangongsi
Address:Shuangchenglu803nong11hao1602A-1609shi,baoshanqu,
shanghai200000CN.

ECREP:E-CrossStuGmbH.

MainzerLandstr.69,60329F rankfurtamMain.
UKREP:YHCONSULTINGLIMITED.
C/OYHConsultingLimitedOffice147,CenturionHouse,LondonRoad,
Staines-upon-Thames,Surrey, TW184AX
ImportedtoAUS:SIHAOPTYLTD.
1ROKEVASTREETEASTWOODNSW2122Australia
ImportedtoUSA:SanvenTechnologyltd.
Suite250,9166AnaheimPlace,RanchoCucamonga,CA91730

18


javascript:;

VEVOR

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji elektronicznej www.vevor.com/support

PERGOLA tUKOWA

INSTRUKCJA OBStUGI

MODEL:D*. 10 stép*szer. 10 stép /Dt. 12 stép*szer. 10 stép

Nadal staramy sie oferowa¢ Panstwu narzedzia w konkurencyjnych cenach.
,Oszczedzaj potowe”, ,Potowa ceny” lub inne podobne wyrazenia uzywane przez
nas stanowig jedynie szacunkowe oszczednosci, jakie mozesz uzyska¢, kupujac u nas
okreslone narzedzia w poréwnaniu z gtéwnymi markami i niekoniecznie oznaczajg one
objecie wszystkich kategorii oferowanych przez nas narzedzi. Uprzejmie przypominamy,
aby przy sktadaniu zaméwienia doktadnie sprawdzi¢, czy faktycznie
oszczedzasz potowe w poréwnaniu z gtéwnymi markami.


https://www.vevor.com/support

Machine Translated by Google

®
VEVOR PERGOLA LtUKOWA

TOUGH TOOLS, HALF PRICE

MODEL:Dt. 10 stép*szer. 10 stop /Dt. 12 stép*szer. 10 stép

POTRZEBUJESZ POMOCY? SKONTAKTU]J SIE Z NAMI!

Masz pytania dotyczace produktu? Potrzebujesz wsparcia technicznego? Skontaktuj sie z nami:
Wsparcie

techniczne i certyfikat E-Gwarancji www.vevor.com/support

To jest oryginalna instrukcja, przed uzyciem nalezy uwaznie przeczyta¢ wszystkie instrukcje. VEVOR zastrzega
sobie jasng interpretacje naszej instrukcji obstugi. Wyglad produktu bedzie zalezat od produktu,

ktory otrzymates. Prosimy o wybaczenie, ze nie poinformujemy Cie ponownie, jesli w naszym produkcie
pojawig sie jakiekolwiek aktualizacje technologiczne lub oprogramowania.



Machine Translated by Google

INSTRUKCJE BEZPIECZENSTWA

OSTRZEZENIE:

Przeczytaj ten materiat przed uzyciem tego produktu. Nieprzestrzeganie tego moze

spowodowac powazne obrazenia.

Srodki ostroznosci podczas montazu

1. Montaz nalezy wykonywac wytacznie zgodnie z niniejszg instrukcja. Nieprawidtowy montaz moze
stwarzac zagrozenia.

2. Nos okulary ochronne zatwierdzone przez ANSI i wytrzymate rekawice robocze.
w trakcie montazu.

3. Utrzymuj miejsce zgromadzenia w czystosci i zapewnij dobre oswietlenie.

4. Podczas montazu nie dopuszczaj 0séb postronnych na teren montazu.

5. Nie wchodz na zebranie, jesli jeste$ zmeczony lub znajdujesz sie pod wptywem alkoholu, narkotykéw lub narkotykéw.
lub lekéw.

6. Mozliwosci produktu dotyczg prawidtowego i kompletnego montazu
tylko produkty.

7. Montaz nalezy wykona¢ na ptaskiej, réwnej, twardej i gtadkiej powierzchni, ktéra bedzie bezpieczna.
podtrzymujacy tukowg pergole.

8. Aby uzyska¢ dodatkowe informacje dotyczace czesci wymienionych ponizej,
strony, zapoznaj sie ze schematem montazu w tym podreczniku. Rozpaku;j

i oddziel wszystkie cze$ci w czystym miejscu pracy.

Stosuj srodki ostroznosci

1. NIE SIADAJ ANI NIE STAWA|] NA TYM PRZEDMIOCIE.

2. Dach wykonany jest z tkaniny i ma ograniczong nosnos¢.
Gdy pada $nieg, schowaj plandeke, aby zapobiec jej zapadnieciu sie.
przygnieciony $niegiem..

3. Nie przekracza¢ okreslonego limitu obcigzenia.

4. Uzywac wylacznie na ptaskiej, réwnej, twardej i gtadkiej powierzchni, ktéra moze by¢ bezpiecznie uzywana.
podtrzymuje catkowicie tukowg pergole.

5. Uzywac wytgcznie zgodnie z przeznaczeniem.

6. Przed kazdym uzyciem nalezy przeprowadzi¢ kontrole. Nie nalezy uzywac¢ produktu, jesli jakies$ czesci sg luzne lub uszkodzone.

ZAPISZ TE INSTRUKCJE



Machine Translated by Google

LISTA CZESCI

\

\

Ax2 (Poprzeczka) Bx2 (Poprzeczka)
Cx5 (Poprzeczka) Dx5 (Poprzeczka)
Ex2 (Gérny pasek) Fx2 (Goérny pasek)

Gx9 (ztacze wewnetrzne) =
Hx4 (Podstawa)
Ix4 (Pret zbrojeniowy) Jx4 (Pret zbrojeniowy)

K1x2 K2x2 (Gérna kolumna)

Lx4 (dolna kolumna)

—

Mx2 (Rura okragta)

S —

Nx2 (Rura okragta)




Machine Translated by Google

Ox4 (Rura okragta) -

Px1 (Plandeka)

Rx4 (wtyczka przesuwna)

y

Q1x2 Q2x2 (Przesuwne elementy plastikowe)

Sx4 (Rekaw plastikowy)

Tx4 (wtyczka przesuwna)

s -

Ux62+1 (Sruba M6*16mm) Vx8 (Gwozdzie szlifowane)
Wx32+1 (Sruba M6*30mm) Xx34+1 (Sruba M6*60mm)
.

Zx4 (worek z piaskiem)

Yx8 ($ruby rozprezne)




Machine Translated by Google

‘ Hx4



Machine Translated by Google

KROK MONTAZU
—
Ex2 (Top bar) Fx2 (Top bar) Gx2 (Internal connector)
Ux12 (Screw M6*16mm)

-

Zamontuj gorng belke (x2).




Machine Translated by Google

\

Ax2 (Crossbar)

\

Bx2 (Crossbar)

Gx2 (Internal connector)

A i

Ux10 (Screw M6*16mm)

(e
g s

e
(e
\

Zamontuj poprzeczke (x2).




Machine Translated by Google

Cx5 (Crossbar)

Dx5 (Crossbar)

e

Gx5 (Internal connector)

i

Ux30 (Screw M6*16mm)

P
g

=
My
o

Zamontuj poprzeczke (x5).




Machine Translated by Google

AT | ee—

Ix4 (Reinforcement rod) Kx4 (Upper column) Wx8 (Screw M6*30mm)

\

Zamontuj poprzeczke na gornej kolumnie (x2).

9



Machine Translated by Google

i

Xx16 (Screw M6*60mm)

]I

Zamontuj gérna belke na gérnej kolumnie (x2).

10



Machine Translated by Google

ﬁ

Jx4 (Reinforcement rod)

A G

Wx8 (Screw M6*30mm)

Zamontuj pret wzmacniajgcy (x4).

11




Machine Translated by Google

o

Xx12 (Screw M6*60mm)

Zamontuj poprzeczke do bagaznika (x5).




Machine Translated by Google

Lx4 (Lower column)

Sx4 (Plastic sleeve)

A D

Wx16 (Screw M6*30mm)

L
.S I
. | .

Zamontuj dolng kolumne do bagaznika (x4).

13




Machine Translated by Google

————

Mx2 (Round tube)

———

Nx2 (Round tube)

Q1x2 Q2x2 (Sliding plastic parts)

—

Ox4 (Round tube)

Px1 (Tarpaulin)

Zamontuj plandeke na bagazniku.

Kwartat 1/Kwartat 2




Machine Translated by Google

Rx4 (Sliding plug)

Tx4 (Sliding plug)

o

Xx8 (Screw M6*60mm)

i

0]

Zamontuj rurke okragta na stojaku.




Machine Translated by Google

o

Hx4 (Base) Ux8 (Screw M6*16mm)

Zamontuj podstawe (H) na stojaku.




Machine Translated by Google

H

Metoda montazu A: Sruba rozporowa nadaje sie do montazu na podtodze cementowe;j.

H

Metoda montazu B: Gwozdzie gruntowe nadajg sie do montazu na trawie i miekkim podtozu

UWAGA: Upewnij sie, ze tuk jest dobrze zabezpieczony.

pergole do ziemi, aby zapobiec jej

zdmuchniety przez wiatr.

17



Machine Translated by Google

PARAMETR PRODUKTU

Model Dlugosc 10 stép*Szerokosc 10 stop

Kolor Rama: Czarna; Plandeka: Brazowa

Dt. 10*Sz. 10*Wys. 8 stop
Rozmiar produktu

(Dt. 3048*Szer. 3048*Wys. 2438 mm)

Model Dlugose 20 st6p *szerokose 10st6p

Kolor Rama: Czarna; Plandeka: Bragzowa

Dt. 10*Sz. 10*Wys. 8 stop
Rozmiar produktu

(D}. 3650*Sz. 3048*Wys. 2438mm)

Producent:Shanghaimuxinmuyeyouxiangongsi

Adres:Shuangchenglu803nong11hao1602A-1609shi,baoshanqu, szanghaj200000CN.

ECREP:E-CrossStuGmbH.

MainzerLandstr.69,60329FrankfurtamMain.

UKREP:YHCONSULTINGLIMITED.
C/OYHConsultingLimitedOffice147,CenturionHouse,LondonRoad,Staines-upon-
Thames,Surrey, TW184AX

Importowane doAUS:SIHAOPTYLTD.
1ROKEVASTREETEASTWOODNSW2122Australia

Import do USA: SanvenTechnology Ltd.

Suite250,9166AnaheimPlace,RanchoCucamonga,CA91730

18


javascript:;

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji

elektronicznej www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia elettronica www.vevor.com/support

PERGOLA AD ARCO
MANUALE D'USO

MODELLO: L10FT*W10FT / L12FT*W10FT

Continuiamo a impegnarci per fornirvi strumenti a prezzi competitivi.
"Risparmia la meta", "Meta prezzo" o qualsiasi altra espressione simile da noi
utilizzata rappresenta solo una stima del risparmio che potresti ottenere acquistando
determinati utensili con noi rispetto ai principali marchi principali e non significa
necessariamente coprire tutte le categorie di utensili da noi offerti. Ti ricordiamo
gentilmente di verificare attentamente quando effettui un ordine con noi
se stai effettivamente risparmiando la meta rispetto ai principali marchi principali.


https://www.vevor.com/support

Machine Translated by Google

®

TOUGH TOOLS, HALF PRICE

MODELLO: L10FT*W10FT / L12FT*W10FT

HAI BISOGNO DI AIUTO? CONTATTACI!

Hai domande sul prodotto? Hai bisogno di supporto tecnico? Non esitare a contattarci:
Supporto

tecnico e certificato di garanzia elettronica www.vevor.com/support

Questa é l'istruzione originale, si prega di leggere attentamente tutte le istruzioni del manuale
prima di utilizzare. VEVOR si riserva una chiara interpretazione del nostro manuale

utente. L'aspetto del prodotto sara soggetto al prodotto ricevuto. Vi preghiamo di perdonarci se
non vi informeremo di nuovo se ci sono aggiornamenti tecnologici o software sul nostro prodotto.



Machine Translated by Google

ISTRUZIONI DI SICUREZZA

AVVERTIMENTO:

Leggere questo materiale prima di utilizzare questo prodotto. La mancata osservanza di questa norma puo

provocare lesioni gravi.

Precauzioni di montaggio

1. Montare solo secondo queste istruzioni. Un montaggio improprio pud
creare pericoli.

2. Indossare occhiali di sicurezza approvati ANSI e guanti da lavoro resistenti
durante I'assemblaggio.

3. Mantenere l'area di assemblaggio pulita e ben illuminata.

4. Tenere gli astanti fuori dall'area durante I'assemblea.

5. Non riunirsi se si € stanchi o sotto I'effetto di alcol, droghe
o farmaci.

6. Le capacita del prodotto si applicano a prodotti correttamente e completamente assemblati
solo prodotti.

7. Montare su una superficie piana, livellata, dura e liscia in grado di sostenere in modo sicuro
a sostegno del pergolato ad arco.

8. Per ulteriori informazioni sulle parti elencate di seguito
pagine, fare riferimento allo schema di montaggio di questo manuale. Disimballare

e separare tutte le parti in un'area di lavoro pulita.

Usare precauzioni

1. NON SEDERSI O STARE IN PIEDI SU QUESTO OGGETTO.

2. Il tetto € in tela e ha una capacita portante limitata.
Quando nevica, riporre il telone per evitare che crolli da
essere schiacciato dalla neve..

3. Non superare le capacita di peso specificate.

4. Utilizzare solo su una superficie piana, livellata, dura e liscia che possa essere utilizzata in sicurezza
sostenere un pergolato completamente arcuato.

5. Utilizzare solo come previsto.

6. Ispezionare prima di ogni utilizzo; non utilizzare se alcune parti sono allentate o danneggiate.
SALVA QUESTO MANUALE



Machine Translated by Google

ELENCO DELLE PARTI

\

AXx2 (Traversa)

\

Bx2 (Traversa)

\

Cx5 (Traversa)

\

Dx5 (Traversa)

\

Ex2 (Barra superiore)

\

Fx2 (barra superiore)

7

Gx9 (Connettore interno)

«

Hx4 (Base)

D e

Ix4 (Barra di rinforzo)

ﬁ

Jx4 (Barra di rinforzo)

K1x2 K2x2 (Colonna superiore)

Lx4 (Colonna inferiore)

—

Mx2 (Tubo tondo)

- —

Nx2 (Tubo tondo)




Machine Translated by Google

Ox4 (Tubo rotondo)

Px1 (Telone)

y

Rx4 (Spina scorrevole)

Q1x2 Q2x2 (Parti scorrevoli in plastica)

Sx4 (manicotto in plastica)

Tx4 (Spina scorrevole)

s =

Ux62+1 (Vite M6*16mm) Vx8 (Chiodi di terra)
Wx32+1 (Vite M6*30mm) Xx34+1 (Vite M6*60mm)
|

Zx4 (sacco di sabbia)

Yx8 (Viti ad espansione)




Machine Translated by Google

‘ Hx4



Machine Translated by Google

FASE DI MONTAGGIO

Ex2 (Top bar) Fx2 (Top bar) Gx2 (Internal connector)

T

Ux12 (Screw M6*16mm)

-

Installare la barra superiore (x2).




Machine Translated by Google

Ax2 (Crossbar) Bx2 (Crossbar)

Gx2 (Internal connector)

A i

Ux10 (Screw M6*16mm)

(e
lo
P e
\ P

Installare la barra trasversale (x2).




Machine Translated by Google

Cx5 (Crossbar) Dx5 (Crossbar) Gx5 (Internal connector)

i

Ux30 (Screw M6*16mm)

=
P e
\o—

Installare la barra trasversale (x5).




Machine Translated by Google

AT | ee—

Ix4 (Reinforcement rod) Kx4 (Upper column) Wx8 (Screw M6*30mm)

\

Installare la traversa sulla colonna superiore (x2).




Machine Translated by Google

i

Xx16 (Screw M6*60mm)

]I}

Installare la barra superiore sulla colonna superiore (x2).

10



Machine Translated by Google

ﬁ

Jx4 (Reinforcement rod)

A G

Wx8 (Screw M6*30mm)

Installare la barra di rinforzo (x4).

11




Machine Translated by Google

o

Xx12 (Screw M6*60mm)

Installare la barra trasversale sul rack (x5).




Machine Translated by Google

Lx4 (Lower column)

Sx4 (Plastic sleeve)

A D

Wx16 (Screw M6*30mm)

| .

Installare la colonna inferiore sul rack (x4).

13




Machine Translated by Google

————

Mx2 (Round tube) Nx2 (Round tube)

—

Q1x2 _Q2x2 (Sliding plastic parts) Ox4 (Round tube) Px1 (Tarpaulin)

Q1/Q2

Montare il telone sul portapacchi.

14



Machine Translated by Google

Rx4 (Sliding plug)

Tx4 (Sliding plug)

o

Xx8 (Screw M6*60mm)

i

Lo

Installare il tubo tondo sul rack.




Machine Translated by Google

o

Hx4 (Base) Ux8 (Screw M6*16mm)

lo

Installare la base (H) sul rack.




Machine Translated by Google

L

E—

H
Metodo di installazione A: la vite ad espansione & adatta per
I'installazione su pavimenti in cemento.

H

Metodo di installazione B: | chiodi da terra sono adatti per I'installazione su

erba e terreni morbidi

NOTA: assicurarsi di fissare I'Arco

pergolato aterra per evitare che venga

spazzato via dal vento.

17



Machine Translated by Google

PARAMETRO PRODOTTO

Modello L10 piedi*W10 piedi

Colore Telaio: Nero; Telone: Marrone

L10*W10*H8 piedi

Dimensioni del prodotto

(L3048*W3048*H2438mm)

Modello L20 piedi*W10 piedi

Colore Telaio: Nero; Telone: Marrone

L10*W10*H8 piedi

Dimensioni del prodotto

(L3650*W3048*H2438mm)

Produttore: Shanghaimuxinmuyeyouxiangongsi

Indirizzo: Shuangchenglu803nong11hao1602A-1609shi,baoshanqu, shanghai200000CN.

ECREP:E-CrossStuGmbH.

MainzerLandstr.69,60329FrancoforteMain.

UKREP:YHCONSULTINGLIMITED.
C/OYHConsultingLimitedUfficio147,CenturionHouse,LondonRoad, Staines-upon-
Thames,Surrey, TW184AX

Importato in AUS:SIHAOPTYLTD.
1ROKEVASTREETWOODNSW2122Australia

Importato negli Stati Uniti: SanvenTechnologyLtd.
Suite250,9166AnaheimPlace,RanchoCucamonga,CA91730

18


javascript:;

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia electronica www.vevor.com/support

PERGOLA ARQUEADA

MANUAL DEL USUARIO

MODELO: L10 PIES*AN10 PIES / L12 PIES*AN10 PIES

Seguimos comprometidos a brindarle herramientas a precios competitivos.
"Ahorre la mitad", "mitad de precio" o cualquier otra expresién similar que utilicemos
solo representa una estimacién del ahorro que podria obtener al comprar ciertas
herramientas con nosotros en comparacion con las principales marcas y no necesariamente
significa que cubra todas las categorias de herramientas que ofrecemos. Le recordamos
que, al realizar un pedido con nosotros, verifique cuidadosamente si
realmente esta ahorrando la mitad en comparacioén con las principales marcas.


https://www.vevor.com/support

Machine Translated by Google

®

TOUGH TOOLS, HALF PRICE

MODELO: L10 PIES*AN10 PIES / L12 PIES*AN10 PIES

¢NECESITA AYUDA? CONTACTENOS!

¢ Tiene preguntas sobre el producto? ;Necesita asistencia técnica? No dude en ponerse en
contacto con

nosotros: Asistencia técnica y certificado de garantia electrénica www.vevor.com/support

Estas son las instrucciones originales, lea atentamente todas las instrucciones del manual antes de
utilizar el producto. VEVOR se reserva una interpretacion clara de nuestro manual de usuario.

La apariencia del producto estara sujeta al producto que recibié. Perdénenos por no informarle
nuevamente si hay actualizaciones de tecnologia o software en nuestro producto.



Machine Translated by Google

INSTRUCCIONES DE SEGURIDAD

ADVERTENCIA:

Lea este material antes de utilizar este producto. De lo contrario, puede

provocar lesiones graves.

Precauciones de montaje

1. Realice el montaje Unicamente de acuerdo con estas instrucciones. Un montaje incorrecto puede
crear peligros

2. Use gafas de seguridad aprobadas por ANSI y guantes de trabajo resistentes.
Durante el montaje.

3. Mantenga el area de reunién limpia y bien iluminada.

4. Mantenga a los transeuntes fuera del area durante el montaje.

5. No se reuna si esta cansado o bajo los efectos del alcohol o drogas.
0 medicacion.

6. Las capacidades del producto se aplican a productos ensamblados de manera correcta y completa.
Sélo productos.

7. Montar sobre una superficie plana, nivelada, dura y lisa capaz de soportar cargas de forma segura.
sosteniendo la pérgola arqueada.

8. Para obtener informacion adicional sobre las piezas enumeradas a continuacion,
paginas, consulte el diagrama de ensamblaje de este manual.

y separar todas las piezas en un area de trabajo limpia.

Tome precauciones

1. NO SE SIENTA NI SE PARE SOBRE ESTE ARTICULO.

2. El techo esta hecho de tela y tiene una capacidad de carga limitada.
Cuando nieva, guarde la lona para evitar que se derrumbe.
siendo aplastado por la nieve..

3. No exceda las capacidades de peso especificadas.

4. Uselo Unicamente sobre una superficie plana, nivelada, dura y lisa que pueda
Sostener una pérgola completamente arqueada.

5. Utilicelo inicamente segun lo previsto.

6. Inspeccione antes de cada uso; no utilice si las piezas estan sueltas o dafiadas.
GUARDE ESTE MANUAL



Machine Translated by Google

LISTA DE PIEZAS

\

AXx2 (travesario)

\

Bx2 (travesafio)

\

Cx5 (travesafo)

\

Dx5 (travesafio)

\

Ex2 (Barra superior)

\

Fx2 (Barra superior)

7

Gx9 (conector interno)

«

Hx4 (Base)

D

Ix4 (Varilla de refuerzo)

H

Jx4 (Varilla de refuerzo)

K1x2 K2x2 (columna superior)

Lx4 (columna inferior)

—

Mx2 (tubo redondo)

- —

Nx2 (Tubo redondo)




Machine Translated by Google

Ox4 (Tubo redondo)

Px1 (Lona)

y

Q1x2 Q2x2 (Piezas de plastico deslizantes)

4 (Tapén deslizante)

Sx4 (Funda de plastico)

Tx4 (Tapon deslizante)

A i

Ux62+1 (Tornillo M6*16 mm)

\

Vx8 (Clavos de tierra)

A

Wx32+1 (Tornillo M6*30 mm)

—

Xx34+1 (Tornillo M6*60 mm)

Yx8 (Tornillos de expansion)

Zx4 (saco de arena)




Machine Translated by Google

‘ Hx4



Machine Translated by Google

PASO DE MONTAJE

Ex2 (Top bar) Fx2 (Top bar) Gx2 (Internal connector)

T

Ux12 (Screw M6*16mm)

-

Instale la barra superior (x2).




Machine Translated by Google

Ax2 (Crossbar)

Bx2

(Crossbar)

Gx2 (Internal connector)

A i

Ux10 (Screw M6*16mm)

Instale la barra transversal (x2).




Machine Translated by Google

Cx5 (Crossbar) Dx5 (Crossbar) Gx5 (Internal connector)

i

Ux30 (Screw M6*16mm)

-
P e
\o—

Instale la barra transversal (x5).




Machine Translated by Google

AT | ee—

Ix4 (Reinforcement rod) Kx4 (Upper column) Wx8 (Screw M6*30mm)

\

Instale la barra transversal en la columna superior (x2).

9



Machine Translated by Google

i

Xx16 (Screw M6*60mm)

i

Instale la barra superior en la columna superior (x2).




Machine Translated by Google

ﬁ

Jx4 (Reinforcement rod)

A G

Wx8 (Screw M6*30mm)

Instale la varilla de refuerzo (x4).




Machine Translated by Google

o

Xx12 (Screw M6*60mm)

Instale la barra transversal en el bastidor (x5).

12



Machine Translated by Google

Lx4 (Lower column) Sx4 (Plastic sleeve) Wx16 (Screw M6*30mm)

yo

o
s

Instale la columna inferior en el rack (x4).

13



Machine Translated by Google

Mx2 (Round tube)

————

Nx2 (Round tube)

Q1x2 Q2x2 (Sliding plastic parts)

Monte la lona en el bastidor.

—

Ox4 (Round tube)

Px1 (Tarpaulin)

T1/T2

14




Machine Translated by Google

o

Rx4 (Sliding plug) Tx4 (Sliding plug) | [Xx8 (Screw M6*60mm)

'WN
i

Instale el tubo redondo en el bastidor.

15



Machine Translated by Google

o

Hx4 (Base) Ux8 (Screw M6*16mm)

Instale la base (H) en el rack.




Machine Translated by Google

yo
Método de instalacion A: El tornillo de expansién es adecuado para la
instalacion en pisos de cemento.

yo

Método de instalacion B: Los clavos rectificados son adecuados para la instalacion

en césped y terrenos blandos.

NOTA: Asegurese de asegurar el arco

pérgola hasta el suelo para evitar que se

arrastrado por el viento.

17



Machine Translated by Google

PARAMETRO DEL PRODUCTO

Modelo Largo 10 pies*Ancho 10 pies

Color Marco: negro; lona: marrén

Largo 10 x Ancho 10 x Alto 8 pies
Tamafio del producto

(Largo 3048 x Ancho 3048 x Alto 2438 mm)

Modelo Largo 20 pies*Ancho 10 pies

Color Marco: negro; lona: marrén

Largo 10 x Ancho 10 x Alto 8 pies
Tamafo del producto

(Largo 3650 x Ancho 3048 x Alto 2438 mm)

Fabricante: Shanghaimuxinmuyeyouxiangongsi

Direccion: Shuangchenglu803nong11hao1602A-1609shi,baoshanqu, shanghai200000CN.

ECREP:E-CrossStuGmbH.

MainzerLandstr.69,60329F rankfurtamMain.

REPUBLICA CHECA:YHCONSULTINGLIMITED.

Oficina de C/OYH Consulting Limited, 147, Centurion House, London Road, Staines-upon-
Thames, Surrey, TW184AX

Importado a AUS: SIHAOPTYLTD.
1ROKEVASTREETEASTWOODNSW2122Australia

Importado a EE. UU.: Sanven Technology Ltd.
Suite 250, 9166 Anaheim Place, Rancho Cucamonga, CA 91730

18


javascript:;

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia
electrénica www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat www.vevor.com/support

BAGAD PERGOLA

ANVANDARHANDBOK
MODELL:L10FT*W10FT /L12FT*W10FT

Vi fortsatter att vara engagerade i att ge dig verktyg till konkurrenskraftiga priser.
"Spara halften", "halva priset" eller andra liknande uttryck som anvands av oss
representerar bara en uppskattning av besparingar du kan dra nytta av att kdpa vissa
verktyg hos oss jamfort med de stora toppmérkena och betyder inte nédvandigtvis att tacka
alla kategorier av verktyg som erbjuds av oss. Du pdminns om att noggrant kontrollera
nar du gor en bestéllning hos oss om du verkligen sparar hélften i
jamforelse med de framsta varumérkena.


https://www.vevor.com/support

Machine Translated by Google

®
VEVOR® o

TOUGH TOOLS, HALF PRICE

MODELL:L10FT*W10FT /L12FT*W10FT

BEHOVER HJALP? KONTAKTA OSS!

Har du produktfragor? Behover du teknisk support? Kontakta oss géarna: Teknisk support
och e-

garanticertifikat www.vevor.com/support

Detta &r den ursprungliga instruktionen, las alla instruktioner noggrant innan du anvander den.
VEVOR reserverar sig for en tydlig tolkning av var anvandarmanual. Utseendet p&

produkten &r beroende av den produkt du fatt. Ursékta oss att vi inte kommer att informera dig igen
om det finns nagon teknik eller mjukvaruuppdateringar pa var produkt.



Machine Translated by Google

SAKERHETSINSTRUKTIONER

VARNING:

Las detta material innan du anvander denna produkt. Underlatenhet att gora det kan

resulterai allvarlig skada.

Forsiktighetsatgarder vid montering

1. Montera endast enligt dessa instruktioner. Felaktig montering kan
skapa faror.

2. Bar ANSI-godkéanda skyddsglasdgon och kraftiga arbetshandskar
under monteringen.

3. Hall monteringsomradet rent och val upplyst.

4. Hall &skadare borta frAn omradet under monteringen.

5. Satt dig inte ihop om du &r trétt eller paverkad av alkohol, droger
eller medicinering.

6. Produktens egenskaper géller for korrekt och fullstandigt monterade
endast produkter.

7. Montera pa en plan, jamn, hard och slat yta som kan s&kert
stoder den valvda pergolan.

8. For ytterligare information om delarna som anges nedan
sidorna, se monteringsdiagrammet i denna manual. Packa upp

och separera alla delar i ett rent arbetsomrade.

Anvand forsiktighetsatgarder

1. SIT ELLER STA INTE PA DETTA FOREMAL.

2. Taket ar av tyg och har en begransad barférmaga.
Nar det snoar, forvara presenningen for att foérhindra att den faller ihop
blir krossad av snon..

3. Overskrid inte specificerade viktkapaciteter.

4, Anvand endast p& en plan, jamn, hard och slat yta som kan sakert
stddja en helt valvd pergola.

5. Anvand endast pa avsett sétt.

6. Inspektera fore varje anvéandning; Anvéand inte om delar &r I6sa eller skadade.
SPARA DENNA MANUAL



Machine Translated by Google

DELLISTA

\

Ax2 (tvarstang)

\

Bx2 (korsstav)

\

Cx5 (tvarstang)

\

Dx5 (korsstav)

\

Ex2 (6versta faltet)

\

Fx2 (6versta faltet)

7

Gx9 (intern kontakt)

«

Hx4 (bas)

D

Ix4 (férstarkningsstang)

H

Jx4 (forstarkningsstang)

K1x2 K2x2 (Ovre kolumn)

Lx4 (nedre kolumnen)

—

Mx2 (rundt ror)

—

Nx2 (rundt ror)




Machine Translated by Google

Ox4 (rundt rér)

—

Px1 (presenning)

y

Q1x2 Q2x2 (glidande plastdelar)

Rx4 (skjutplugg)

Sx4 (plasthylsa)

Tx4 (skjutplugg)

A i

Ux62+1 (skruv M6*16mm)

Vx8 (Slipade naglar)

A

Bx32+1 (skruv M6*30mm)

—

Xx34+1 (skruv M6*60mm)

 E— | &

Yx8 (Expansionsskruvar)

Zx4 (sandsack)




Machine Translated by Google

‘ Hx4



Machine Translated by Google

MONTERINGSTEG

Ex2 (Top bar) Fx2 (Top bar) Gx2 (Internal connector)

T

Ux12 (Screw M6*16mm)

-

Installera den évre stdngen (x2).




Machine Translated by Google

Ax2 (Crossbar)

Bx2

(Crossbar)

Gx2 (Internal connector)

A i

Ux10 (Screw M6*16mm)

i i

N

C

g s

Installera tvarstangen (x2).




Machine Translated by Google

Cx5 (Crossbar) Dx5 (Crossbar) Gx5 (Internal connector)

i

Ux30 (Screw M6*16mm)

Installera tvarstangen (x5).




Machine Translated by Google

AT | ee—

Ix4 (Reinforcement rod) Kx4 (Upper column) Wx8 (Screw M6*30mm)

\

Installera tvarbalken pa den 6vre kolumnen (x2).

9



Machine Translated by Google

i

Xx16 (Screw M6*60mm)

]I

Installera den 6vre baren pa den 6vre kolumnen (x2).

10



Machine Translated by Google

ﬁ

Jx4 (Reinforcement rod)

A G

Wx8 (Screw M6*30mm)

Installera forstarkningsstang (x4).

11




Machine Translated by Google

o

Xx12 (Screw M6*60mm)

Installera tvarstangen pa racket (x5).




Machine Translated by Google

Lx4 (Lower column)

Sx4 (Plastic sleeve)

A D

Wx16 (Screw M6*30mm)

L
.S I
. | .

Installera den nedre kolumnen pa racket (x4).

13




Machine Translated by Google

————

Mx2 (Round tube) Nx2 (Round tube)

—

Q1x2 _Q2x2 (Sliding plastic parts) Ox4 (Round tube) Px1 (Tarpaulin)

Q1/Q2

Montera presenningen pa stativet.

14



Machine Translated by Google

Rx4 (Sliding plug)

Tx4 (Sliding plug)

o

Xx8 (Screw M6*60mm)

i

o

Installera det runda roret pa stativet.




Machine Translated by Google

o

Hx4 (Base) Ux8 (Screw M6*16mm)

Installera basen (H) pa stativet.




Machine Translated by Google

L

E—

H

Monteringsmetod A: Expansionsskruven ar lamplig for montering pa
cementgolv.

H

Installationsmetod B: Markspikar ar lampliga for montering pa gras och mjuk mark

OBS: Se till att sakra Arched

pergola till marken for att férhindra att det blir

blast bort av vinden.

17



Machine Translated by Google

PRODUKTPARAMETER
Modell L10ft*W10ft
Farg Ram: Svart ; Presenning: Brun
L10*B10*H8ft
Produktstorlek
(L3048*B3048*H2438mm)

Modell L20ft*W10ft
Farg Ram: Svart ; Presenning: Brun
L10*B10*H8ft

Produktstorlek

(L3650*W3048*H2438mm)

Tillverkare:Shanghaimuxinmuyeyouxiangongsi

Adress: Shuangchenglu803nong11hao1602A-1609shi,baoshanqu, shanghai200000CN.

ECREP:E-CrossStuGmbH.

MainzerLandstr.69,60329FrankfurtamMain.

UKREP:YHCONSULTINGLIMITED.
C/OYHConsultingLimitedOffice147,CenturionHouse,LondonRoad, Staines-upon-
Thames,Surrey, TW184AX

Importerad till AUS:SIHAOPTYLTD.
1ROKEVASTREETEASTWOODNSW2122Australien

Importerad till USA: SanvenTechnologyLtd.
Suite250,9166AnaheimPlace,RanchoCucamonga,CA91730

18


javascript:;

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat
www.vevaor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-garantiecertificaat www.vevor.com/support

GEBOGEN PERGOLA

GEBRUIKERSHANDLEIDING

MODEL: L10FT*B10FT / L12FT*B10FT

Wij streven er voortdurend naar om u gereedschappen tegen concurrerende prijzen te leveren.
"Save Half", "Half Price" of andere soortgelijke uitdrukkingen die wij gebruiken, geven alleen
een schatting weer van de besparingen die u kunt behalen door bepaalde gereedschappen bij ons
te kopen in vergelijking met de grote topmerken en betekent niet noodzakelijkerwijs dat alle categorieén
gereedschappen die wij aanbieden, worden gedekt. Wij herinneren u eraan om zorgvuldig te
controleren of u daadwerkelijk de helft bespaart in vergelijking met de grote
topmerken wanneer u een bestelling bij ons plaatst.


https://www.vevor.com/support

Machine Translated by Google

®
VEVOR® oo

TOUGH TOOLS, HALF PRICE

MODEL: L10FT*B10FT / L12FT*B10FT

HULP NODIG? NEEM CONTACT MET ONS OP!

Heeft u vragen over het product? Heeft u technische ondersteuning nodig? Neem dan

gerust contact

met ons op: Technische ondersteuning en E-garantiecertificaat www.vevor.com/support

Dit is de originele instructie, lees alle handleidingen zorgvuldig door voordat u het product gebruikt.
VEVOR behoudt zich een duidelijke interpretatie van onze gebruikershandleiding voor.

Het uiterlijk van het product is afhankelijk van het product dat u hebt ontvangen. Vergeef ons dat
we u niet opnieuw zullen informeren als er technologie- of software-updates voor ons product zijn.



Machine Translated by Google

VEILIGHEIDSINSTRUCTIES

WAARSCHUWING:

Lees dit materiaal voordat u dit product gebruikt. Als u dit niet doet, kan dit leiden tot:

ernstig letsel tot gevolg hebben.

Voorzorgsmaatregelen bij de montage

1. Monteer alleen volgens deze instructies. Onjuiste montage kan
gevaren creéren.

2. Draag een door ANSI goedgekeurde veiligheidsbril en stevige werkhandschoenen
tijdens de montage.

3. Zorg ervoor dat de verzamelplaats schoon en goed verlicht is.

4. Houd omstanders uit de buurt tijdens de montage.

5. Kom niet bijeen als u moe bent of onder invloed van alcohol of drugs.
of medicatie.

6. De producteigenschappen gelden voor correct en volledig gemonteerde producten.
alleen producten.

7. Monteer op een vlak, egaal, hard en glad oppervlak dat veilig kan worden gebruikt
ter ondersteuning van de gebogen pergola.

8. Voor aanvullende informatie over de onderdelen die in de volgende lijst staan vermeld,
pagina's, raadpleeg dan het montageschema van deze handleiding. Uitpakken

en scheid alle onderdelen in een schone werkruimte.

Neem voorzorgsmaatregelen

1. NIET OP DIT ITEM ZITTEN OF STAAN.

2. Het dak is van doek en heeft een beperkt draagvermogen.
Wanneer het sneeuwt, berg het zeil dan op om te voorkomen dat het instort.
verpletterd worden door de sneeuw..

3. Overschrijd het aangegeven draagvermogen niet.

4. Gebruik het alleen op een vlak, egaal, hard en glad oppervlak dat veilig kan worden gebruikt.
een volledig gebogen pergola ondersteunen.

5. Gebruik het product alleen zoals bedoeld.

6. Controleer het apparaat voor elk gebruik. Gebruik het niet als er onderdelen loszitten of beschadigd zijn.
BEWAAR DEZE HANDLEIDING



Machine Translated by Google

ONDERDELENLIJST

\

Ax2 (Dwarsbalk)

\

Bx2 (Dwarsbalk)

\

Cx5 (Dwarsbalk)

\

Dx5 (Dwarsbalk)

\

Ex2 (Bovenste balk)

\

Fx2 (Bovenste balk)

e

Gx9 (interne connector)

«

Hx4 (Basis)

D

Ix4 (Wapeningsstaaf)

H

Jx4 (Wapeningsstaaf)

K1x2 K2x2 (Bovenste kolom)

Lx4 (Onderste kolom)

—

Mx2 (Ronde buis)

- —

Nx2 (Ronde buis)




Machine Translated by Google

Ox4 (Ronde buis)

—

Px1 (Zeildoek)

Rx4 (schuifplug)

y

Q1x2 Q2x2 (Schuivende kunststof onderdelen)

Sx4 (Kunststof huls)

Tx4 (schuifplug)

s -

Ux62+1 (Schroef M6*16mm) Vx8 (Grondspijkers)
Wx32+1 (Schroef M6*30mm) Xx34+1 (Schroef M6*60mm)
s, 2

Zx4 (Zandzak)

Yx8 (Expansieschroeven)




Machine Translated by Google

‘ Hx4



Machine Translated by Google

MONTAGESTAP
—
Ex2 (Top bar) Fx2 (Top bar) Gx2 (Internal connector)
Ux12 (Screw M6*16mm)

=

Monteer de bovenste balk (x2).




Machine Translated by Google

\

Ax2 (Crossbar)

\

Bx2 (Crossbar)

Gx2 (Internal connector)

A i

Ux10 (Screw M6*16mm)

i i
|

N

=~

(e
g s

Plaats de dwarsbalk (x2).




Machine Translated by Google

Cx5 (Crossbar) Dx5 (Crossbar) Gx5 (Internal connector)

i

Ux30 (Screw M6*16mm)

Plaats de dwarsbalk (x5).




Machine Translated by Google

AT | ee—

Ix4 (Reinforcement rod) Kx4 (Upper column) Wx8 (Screw M6*30mm)

\

Plaats de dwarsbalk op de bovenste kolom (x2).

9



Machine Translated by Google

i

Xx16 (Screw M6*60mm)

]I

Plaats de bovenste balk op de bovenste kolom (x2).

10



Machine Translated by Google

ﬁ

Jx4 (Reinforcement rod)

A G

Wx8 (Screw M6*30mm)

Installeer de wapeningsstaaf (x4).

11




Machine Translated by Google

o

Xx12 (Screw M6*60mm)

Monteer de dwarshalk aan het rek (x5).




Machine Translated by Google

Lx4 (Lower column)

Sx4 (Plastic sleeve)

A D

Wx16 (Screw M6*30mm)

I(.

Monteer de onderste kolom op het rek (x4).

13




Machine Translated by Google

————

Mx2 (Round tube)

———

Nx2 (Round tube)

Q1x2 Q2x2 (Sliding plastic parts)

—

Ox4 (Round tube)

Px1 (Tarpaulin)

Bevestig het zeil aan het rek.

1e/2e kwartaal

14




Machine Translated by Google

Rx4 (Sliding plug)

Tx4 (Sliding plug)

o

Xx8 (Screw M6*60mm)

i

o

Plaats de ronde buis op het rek.




Machine Translated by Google

o

Hx4 (Base) Ux8 (Screw M6*16mm)

Plaats de basis (H) op het rek.




Machine Translated by Google

H

Installatiemethode A: De expansieschroef is geschikt voor installatie
op een cementvloer.

H

Installatiemethode B: Grondnagels zijn geschikt voor installatie op gras en

zachte grond

LET OP: Zorg ervoor dat u de gebogen

pergolatot aan de grond om te voorkomen dat deze

weggeblazen door de wind.

17



Machine Translated by Google

PRODUCTPARAMETER
Model Lengte 10ft*Breedte 10ft
Kleur Frame: Zwart; Zeildoek: Bruin
Lengte 10*B10*H8ft
Productgrootte
(L3048*B3048*H2438mm)
Model Lengte 20ft*Breedte 10ft
Kleur Frame: Zwart; Zeildoek: Bruin
Lengte 10*B10*H8ft
Productgrootte
(L3650*B3048*H2438mm)

Fabrikant: Shanghaiimuxinmuyeyouxiangongsi

Adres:Shuangchenglu803nongl11hao1602A-1609shi,baoshanqu, shanghai200000CN.

ECREP:E-CrossStuGmbH.

MainzerLandstr.69,60329FrankfurtamMain.

UKREP:YHCONSULTINGLIMITED.
C/OYHConsultingLimitedKantoor147,CenturionHouse,LondonRoad, Staines-upon-
Thames,Surrey, TW184AX

Geimporteerd naar AUS: SIHAOPTYLTD.
1ROKEVASTREETEASTWOODNSW?2122Australié

Geimporteerd naar de VS: SanvenTechnology Ltd.

Suite250,9166AnaheimPlace,RanchoCucamonga,CA91730

18


javascript:;

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-
garantiecertificaat www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie électronique www.vevor.com/support

PERGOLA ARQUEE

MANUEL D'UTILISATION

MODELE : L10 PIEDS * L10 PIEDS / L12 PIEDS * L10 PIEDS

Nous continuons a nous engager a vous fournir des outils a des prix compétitifs.
« Economisez la moitié », « Moitié prix » ou toute autre expression similaire utilisée par
nous ne représente qu'une estimation des économies que vous pourriez réaliser en achetant
certains outils chez nous par rapport aux grandes marques et ne couvre pas nécessairement toutes
les catégories d'outils que nous proposons. Nous vous rappelons de bien vouloir vérifier
soigneusement lorsque vous passez une commande chez nous si vous
économisez réellement la moitié par rapport aux grandes marques.


https://www.vevor.com/support

Machine Translated by Google

®
VEVOR® s

TOUGH TOOLS, HALF PRICE

MODELE : L10 PIEDS * L10 PIEDS / L12 PIEDS * L10 PIEDS

BESOIN D'AIDE? CONTACTEZ-NOUS!

Vous avez des questions sur nos produits ? Vous avez besoin d'assistance technique ? N'hésitez pas a
nous contacter :

Assistance technique et certificat de garantie électronique www.vevor.com/support

Il s'agit de la notice d'utilisation d'origine. Veuillez lire attentivement toutes les instructions du manuel avant de
I'utiliser. VEVOR se réserve le droit d'interpréter clairement notre manuel d'utilisation. L'apparence du
produit dépend du produit que vous avez regu. Veuillez nous excuser, nous ne vous informerons plus en cas de

mise a jour technologique ou logicielle de notre produit.



Machine Translated by Google

CONSIGNES DE SECURITE

AVERTISSEMENT:

Lisez ce document avant d'utiliser ce produit. Le non-respect de cette consigne peut entrainer

entrainer des blessures graves.

Précautions de montage

1. Assemblez uniquement selon ces instructions. Un assemblage incorrect peut
créer des dangers.

2. Portez des lunettes de sécurité homologuées ANSI et des gants de travail robustes
pendant le montage.

3. Gardez la zone de montage propre et bien éclairée.

4. Gardez les spectateurs hors de la zone pendant le montage.

5. Ne vous réunissez pas si vous étes fatigué ou sous l'influence de I'alcool, de drogues
ou des médicaments.

6. Les capacités du produit s'appliquent aux produits correctement et complétement assemblés.
produits uniquement.

7. Assemblez sur une surface plane, de niveau, dure et lisse capable de supporter en toute sécurité
soutenant la pergola arquée.

8. Pour plus d'informations sur les piéces répertoriées ci-dessous
pages, veuillez vous référer au schéma d'assemblage de ce manuel. Déballer

et séparer toutes les pieces dans une zone de travail propre.

Précautions d'emploi

1. NE VOUS ASSISEZ PAS ET NE VOUS TENEZ PAS DEBOUT SUR CET ARTICLE.

2. Le toit est en tissu et a une capacité de charge limitée.
Lorsqu'il neige, rangez la bache pour éviter qu'elle ne s'effondre
étre écrasé par la neige..

3. Ne pas dépasser les capacités de poids spécifiées.

4. Utiliser uniquement sur une surface plane, nivelée, dure et lisse qui peut étre utilisée en toute sécurité.
soutenir une pergola entierement arquée.

5. Utiliser uniguement comme prévu.

6. Inspectez avant chaque utilisation ; ne pas utiliser si des piéces sont desserrées ou endommagées.
CONSERVER CE MANUEL



Machine Translated by Google

LISTE DES PIECES

\

Ax2 (barre transversale)

\

Bx2 (Barre transversale)

\

Cx5 (barre transversale)

\

Dx5 (barre transversale)

\

Ex2 (barre supérieure)

\

Fx2 (barre supérieure)

~—

Gx9 (connecteur interne)

«

Hx4 (Base)

D e

Ix4 (tige de renfort)

ﬁ

Jx4 (tige de renfort)

K1x2 K2x2 (colonne supérieure)

Lx4 (colonne inférieure)

—

Mx2 (Tube rond)

—

Nx2 (Tube rond)




Machine Translated by Google

Ox4 (Tube rond)

Px1 (Bache)

y

Q1x2 Q2x2 (Piéces coulissantes en plastique)

Rx4 (fiche coulissante)

Sx4 (manchon en plastique)

Tx4 (fiche coulissante)

A i

Ux62+1 (Vis M6*16mm)

\

Vx8 (Clous de sol)

A

Wx32+1 (vis M6*30mm)

—

Xx34+1 (vis M6*60mm)

Yx8 (vis d'expansion)

Zx4 (sac de sable)




Machine Translated by Google

‘ Hx4



Machine Translated by Google

ETAPE D'ASSEMBLAGE
. Ty
—
Ex2 (Top bar) Fx2 (Top bar) Gx2 (Internal connector)
Ux12 (Screw M6*16mm)

-

Installez la barre supérieure (x2).




Machine Translated by Google

Ax2 (Crossbar)

\

Bx2 (Crossbar)

Gx2 (Internal connector)

A i

Ux10 (Screw M6*16mm)

(e
g s

=
Py
-

Installer la barre transversale (x2).




Machine Translated by Google

Cx5 (Crossbar) Dx5 (Crossbar) Gx5 (Internal connector)

i

Ux30 (Screw M6*16mm)

-
P e
\o—

Installer la barre transversale (x5).




Machine Translated by Google

AT | ee—

Ix4 (Reinforcement rod) Kx4 (Upper column) Wx8 (Screw M6*30mm)

\

Installez la barre transversale sur la colonne supérieure (x2).

9



Machine Translated by Google

i

Xx16 (Screw M6*60mm)

]I}

Installez la barre supérieure sur la colonne supérieure (x2).

10



Machine Translated by Google

ﬁ

Jx4 (Reinforcement rod)

A G

Wx8 (Screw M6*30mm)

Installer la tige de renfort (x4).

11




Machine Translated by Google

o

Xx12 (Screw M6*60mm)

Installez la barre transversale sur le rack (x5).




Machine Translated by Google

Lx4 (Lower column)

Sx4 (Plastic sleeve)

A D

Wx16 (Screw M6*30mm)

K1
K2

L
.S I
. I-.

Installez la colonne inférieure sur le rack (x4).

13




Machine Translated by Google

————

Mx2 (Round tube) Nx2 (Round tube)

—

Q1x2 _Q2x2 (Sliding plastic parts) Ox4 (Round tube) Px1 (Tarpaulin)

T1/T2

Montez la bache sur le support.




Machine Translated by Google

Rx4 (Sliding plug)

Tx4 (Sliding plug)

o

Xx8 (Screw M6*60mm)

i

@)

Installez le tube rond sur le rack.




Machine Translated by Google

o

Hx4 (Base) Ux8 (Screw M6*16mm)

Installez la base (H) sur le rack.




Machine Translated by Google

L

=
|

H
Méthode d'installation A : La vis d'expansion convient a l'installation sur
un sol en ciment.

H

Méthode d'installation B : Les clous de sol conviennent a une installation sur de

I'herbe et des terrains meubles

REMARQUE : assurez-vous de bien fixer 'arc

pergola au sol pour éviter qu'elle ne soit

emporté par le vent.

17



Machine Translated by Google

PARAMETRE DU PRODUIT

Modeéle L10 pi x 110 pi

Couleur Cadre : Noir ; Bache : Marron

L10*L10*H8 pieds
Taille du produit

(L3048*L3048*H2438mm)

Modeéle L20 pi x 110 pi

Couleur Cadre : Noir ; Bache : Marron

L10*L10*H8 pieds
Taille du produit

(L3650*L3048*H2438mm)

Fabricant:Shanghaimuxinmuyeyouxiangongsi

Adresse : Shuangchenglu803nong11hao1602A-1609shi,baoshanqu,
shanghai200000CN.

ECREP : E-CrossStuGmbH.

MainzerLandstr.69,60329FrancfortMain.

UKREP:YHCONSULTINGLIMITED.
C/OYHConsultingLimitedBureau147,CenturionHouse,LondonRoad,Staines-upon-
Thames,Surrey, TW184AX

Importé vers AUS : SIHAOPTYLTD.
1ROKEVASTREETEASTWOODNSW2122Australie

Importé aux Etats-Unis : SanvenTechnologyLtd.

Suite 250, 9166 Anaheim Place, Rancho Cucamonga, CA 91730

18


javascript:;

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie

électronique www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat www.vevor.com/support

GEBOGENE PERGOLA

BENUTZERHANDBUCH

MODELL: L10FT*W10FT /L12FT*W10FT

Wir sind weiterhin bestrebt, Innen Werkzeuge zu wettbewerbsféhigen Preisen anzubieten.
~Sparen Sie die Halfte", ,Halber Preis* oder andere ahnliche Ausdriicke, die wir verwenden,
stellen nur eine Schéatzung der Ersparnis dar, die Sie beim Kauf bestimmter Werkzeuge bei uns
im Vergleich zu den groRen Topmarken erzielen kénnen, und decken nicht unbedingt alle von uns
angebotenen Werkzeugkategorien ab. Wir méchten Sie freundlich daran erinnern, bei der
Bestellung bei uns sorgféltig zu prufen, ob Sie im Vergleich zu den groRRen
Topmarken tatsachlich die Halfte sparen.


https://www.vevor.com/support

Machine Translated by Google

®

TOUGH TOOLS, HALF PRICE

MODELL: L10FT*W10FT /L12FT*W10FT

Brauchen Sie Hilfe? Kontaktieren Sie uns!

Haben Sie Fragen zum Produkt? Bendétigen Sie technischen Support? Bitte kontaktieren
Sie uns:

Technischer Support und E-Garantie-Zertifikat www.vevor.com/support

Dies ist die Originalanleitung. Bitte lesen Sie alle Anweisungen sorgféltig durch, bevor Sie das
Gerat in Betrieb nehmen. VEVOR behalt sich eine klare Auslegung unserer

Bedienungsanleitung vor. Das Erscheinungsbild des Produkts richtet sich nach dem Produkt, das
Sie erhalten haben. Bitte verzeihen Sie uns, dass wir Sie nicht erneut informieren, wenn es
Technologie- oder Software-Updates fiir unser Produkt gibt.

1



Machine Translated by Google

SICHERHEITSHINWEISE

WARNUNG:

Lesen Sie dieses Material, bevor Sie dieses Produkt verwenden.

kann zu schweren Verletzungen fuhren.

Vorsichtsmafnahmen bei der Montage

1. Die Montage muss gemalf dieser Anleitung erfolgen. Eine unsachgemafie Montage kann

Gefahren schaffen.

N

. Tragen Sie ANSI-zugelassene Schutzbrillen und strapazierfahige Arbeitshandschuhe
bei der Montage.

3. Halten Sie den Versammlungsbereich sauber und gut beleuchtet.

4. Halten Sie wéhrend der Montage unbeteiligte Zuschauer vom Bereich fern.

5. Nicht montieren, wenn Sie mude sind oder unter dem Einfluss von Alkohol, Drogen oder
oder Medikamente.

6. Die Produkteigenschaften gelten fiir ordnungsgemaf und vollsténdig montierte
Nur Produkte.

7. Auf einer flachen, ebenen, harten und glatten Oberflache montieren, die sicher
Unterstlitzung der gewdlbten Pergola.

8. Weitere Informationen zu den im Folgenden aufgefiihrten Teilen finden Sie

Seiten finden Sie im Montageplan dieses Handbuchs. Auspacken

und trennen Sie alle Teile in einem sauberen Arbeitsbereich.

Vorsichtsmalinahmen treffen

1. Setzen oder stellen Sie sich nicht auf diesen Gegenstand.

2. Das Dach besteht aus Stoff und hat eine begrenzte Tragfahigkeit.
Wenn es schneit, bewahren Sie die Plane auf, damit sie nicht zusammenfallt.
vom Schnee erdriickt werden..

3. Uberschreiten Sie nicht die angegebene Gewichtskapazitét.

4. Nur auf einer flachen, ebenen, harten und glatten Oberflache verwenden, die sicher
unterstiitzen Sie eine vollstandig gewdlbte Pergola.

5. Nur bestimmungsgemaR verwenden.

6. Vor jedem Gebrauch priifen; nicht verwenden, wenn Teile lose oder beschadigt sind.

BEWAHREN SIE DIESES HANDBUCH AUF



Machine Translated by Google

TEILELISTE

/

Ax2 (Querlatte)

\

Bx2 (Querlatte)

/

Cx5 (Querlatte)

\

Dx5 (Querlatte)

/

Beispiel 2 (obere Leiste)

\

Fx2 (obere Leiste)

Gx9 (Interner Anschluss)

«

Hx4 (Basis)

|

Ix4 (Bewehrungsstab)

ﬁ

Jx4 (Bewehrungsstab)

K1x2 K2x2 (obere Spalte)

Lx4 (untere Spalte)

—

Mx2 (Rundrohr)

—

Nx2 (Rundrohr)




Machine Translated by Google

Ox4 (Rundrohr)

Px1 (Plane)

y

Rx4 (Schiebestecker)
Q1x2 Q2x2 (Gleitende Kunststoffteile)

Sx4 (Kunststoffhiille)

Tx4 (Schiebestecker)

s =

Ux62+1 (Schraube M6*16mm) Vx8 (Bodennéagel)
Bx32+1 (Schraube M6*30mm) Xx34+1 (Schraube M6*60mm)
 — %

- Zx4 (Sandsack)
Yx8 (Dehnschrauben)




Machine Translated by Google

‘ Hx4



Machine Translated by Google

MONTAGESTRITT
—
Ex2 (Top bar) Fx2 (Top bar) Gx2 (Internal connector)
Ux12 (Screw M6*16mm)

=

Installieren Sie die obere Leiste (x2).




Machine Translated by Google

Ax2 (Crossbar)

Bx2

(Crossbar)

Gx2 (Internal connector)

A i

Ux10 (Screw M6*16mm)

(e
g s

N

Installieren Sie die Querstange (x2).




Machine Translated by Google

Cx5 (Crossbar) Dx5 (Crossbar) Gx5 (Internal connector)

i

Ux30 (Screw M6*16mm)

Installieren Sie die Querstange (x5).




Machine Translated by Google

AT | ee—

Ix4 (Reinforcement rod) Kx4 (Upper column) Wx8 (Screw M6*30mm)

\

Installieren Sie die Querstange an der oberen Sdule (x2).

9



Machine Translated by Google

i

Xx16 (Screw M6*60mm)

]I}

Installieren Sie die obere Leiste an der oberen Saule (x2).

10



Machine Translated by Google

ﬁ

Jx4 (Reinforcement rod)

A G

Wx8 (Screw M6*30mm)

Installieren Sie die Verstarkungsstange (x4).

11




Machine Translated by Google

o

Xx12 (Screw M6*60mm)

Installieren Sie die Querstange am Rack (x5).




Machine Translated by Google

Lx4 (Lower column)

Sx4 (Plastic sleeve)

A D

Wx16 (Screw M6*30mm)

M
.S ‘
. | .

Installieren Sie die untere Saule am Rack (x4).

13




Machine Translated by Google

————

Mx2 (Round tube) Nx2 (Round tube)

—

Q1x2 _Q2x2 (Sliding plastic parts) Ox4 (Round tube) Px1 (Tarpaulin)

Quartal 1/2

Befestigen Sie die Plane am Gepéacktrager.

14



Machine Translated by Google

Rx4 (Sliding plug)

Tx4 (Sliding plug)

o

Xx8 (Screw M6*60mm)

i

@)

Montieren Sie das Rundrohr am Gepécktrager.




Machine Translated by Google

o

Hx4 (Base) Ux8 (Screw M6*16mm)

Installieren Sie die Basis (H) auf dem Rack.




Machine Translated by Google

L

=
|

H
Installationsmethode A: Die Expansionsschraube eignet sich fur die
Installation auf Zementbdden.

H

Installationsmethode B: Bodennagel eignen sich fiir die Installation auf Gras

und weichem Boden

HINWEIS: Bitte achten Sie darauf, den Bogen zu sichern

Pergola am Boden, um zu verhindern, dass sie

vom Wind verweht.

17



Machine Translated by Google

PRODUKTPARAMETER
Modell Lénge 10 FuR x Breite 10 FuR
Farbe Rahmen: Schwarz; Plane: Braun
L10*B10*H8ft
ProduktgroRRe
(L3048*B3048*H2438 mm)
Modell Lénge 20 FuB x Breite 10 Fu
Farbe Rahmen: Schwarz; Plane: Braun
L10*B10*H8ft
Produktgréfie
(L3650*B3048*H2438 mm)

Hersteller: Shanghaimuxinmuyeyouxiangongsi
Adresse: Shuangchenglu803nongl1hao1602A-1609shi, baoshanqu,

shanghai200000CN.
ECREP: E-CrossStuGmbH.

MainzerLandstr.69,60329FrankfurtamMain.

UKREP:YHCONSULTINGLIMITED.
C/OYHConsultingLimitedOffice147,CenturionHouse,LondonRoad, Staines-upon-
Thames,Surrey, TW184AX

Nach AUS importiert: SIHAOPTYLTD.
1ROKEVASTREETEASTWOODNSW2122Australien

Importiert in die USA: SanvenTechnologyLtd.
Suite250,9166AnaheimPlace,RanchoCucamonga,CA91730

18


javascript:;

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat
www.vevor.com/support


https://www.vevor.com/support

